
  

March 2022 

 
 

VOLUME II 
Application Parts 1 – 3 

 
 

 Part 1: Basis of the Application 

 Part 2: NPDES Application Forms 

 Part 3: Antidegradation Analysis 

  
  

  
  

 
 

 
 
 

City of San Diego 
Public Utilities Department 

 
 
 



 
City of San Diego             NPDES Permit and 
Public Utilities Department            301(h) Application 

 
 

LIST OF VOLUMES 

Volume I Executive Summary 

Volume II 
Part 1: Basis of Application 
Part 2: NPDES Application Forms 
Part 3: Antidegradation Analysis 

Volume III Large Applicant Questionnaire 

Volume IV 
Appendix A: Existing Metro System Facilities and Operations 
Appendix B: Planned Metro System Facilities Improvements 

[...]
responsible use of groundwater and surface water, the creation of new sources of fresh water such as, desalination, indirect 
potable reuse and direct use of recycled water, and conservation efforts to reduce water demand. 

This Practical Vision describes the means by which the San Diego Water Board will help water and wastewater agencies 
achieve the goal of a sustainable local water supply. A multi-phase approach will be used to increase the supply of local water 
and decrease the Region's water demand. Specific activities include taking appropriate actions to protect and restore 
groundwater and surface water quality, developing approaches to increase the Region's use of recycled water while 
maintaining high water quality, and taking actions to encourage conservation to reduce our Region's demand for water.” 

“Practical Vision Statement 

An ample, diverse, and sustainable local water supply for the San Diego Region that, combined with conservation and water 
reuse, minimizes dependence on imported water while maintaining and improving water quality.” 

“Mission Statement 

To use the San Diego Water Board's leadership and regulatory authority to encourage, promote, and facilitate development 
of new and diverse sustainable local water supplies in an environmentally responsible manner.” 

On September 8, 2021, the Regional Board adopted a resolution No. R9-2021-00071 in support 
of a Regional Board Practical Vision update. Part of the 2021 Practical Vision is intended to 
“Support a sufficient, diverse, and sustainable local water supply for the San Diego Region 
that, combined with conservation and water reuse, minimizes dependence on imported water 
while maintaining and improving water quality.” Chapter 6 of the 2021 Practical Vision 
identifies a number of strategies for achieving a resilient local water supply.  Among these 
strategies are: 

 Efficiently permit indirect potable reuse projects for potable reuse projects for surface 
water and groundwater. 

 Increase non-potable recycled water reuse. 

The 301(h)-application submitted herein and the City of San Diego's commitment to 
implement the Pure Water San Diego Program align with the Regional Board's 2013 and 2021 
Practical Vision. As documented within this application, the current PLOO discharge and 
comprehensive monitoring program ensures healthy waters off the coast of Point Loma. The 
Regional Board's sustainable water supply vision is implemented by the Pure Water San Diego 
approach of decreasing future PLOO discharge flows and solids loads by developing upstream 
potable reuse facilities. In accordance with the 2013 Practical Vision "sustainable water 
supply" and the 2021 “resilient local water supply” elements, City's proposed reuse program 
reduces the region's dependence on imported water, improves mineral concentrations in local 
water supplies, maximizes reuse and resiliency of local water resources, and maintains and 
promotes the quality of ocean water and environment. 

 

1 Regional Board, 2021. San Diego Water Board Practical Vision. Available at: 
https://www.waterboards.ca.gov/sandiego/water_issues/programs/practical_vision/docs/practicalvision_2021_fin
al_09082021.pdf. Last visited 2/12/2022. 



March 2022 Discharge Overview and 
Part 1 Basis of Application 
  

 
City of San Diego    Part 1-8        NPDES Permit and 
Public Utilities Department            301(h) Application 

METRO SYSTEM FACILITIES AND OPERATIONS 

Appendix A presents a detailed description of current Metro System facilities and operations. 
Metro System facilities include sewer interceptors, pump stations, wastewater treatment and 
water recycling plants, ocean outfalls, sludge pipelines, and biosolids handling facilities. Key 
Metro System facilities and boundaries of participating agencies are presented in Figure 1. 
Figure 2 presents a flow schematic of Metro System facilities and operations. As shown in 
Figures 1 and 2, primary Metro System facilities include: 

 NCWRP 

 Metropolitan Biosolids Center (MBC) 

 South Bay Water Reclamation Plant (SBWRP) 

 South Bay Ocean Outfall (SBOO) 

 Pump Station 1 

 Pump Station 2  

 PLWTP and PLOO 

Figure 2 also identifies the modifications to the system that will be completed with the 
implementation of Pure Water Phase 1. The North City Pure Water Project is identified in red 
in the figure. Pure Water Phase 1 and its relationship to the PLWTP and the discharge through 
the PLOO will be discussed in detail later in the new facilities section in this document. 

Each of these Metro System facilities plays a key role in PLWTP operations and NPDES permit 
compliance. To augment system performance, the City has implemented an integrated 
chemical addition approach whereby chemical addition at both upstream collection facilities 
and treatment facilities is utilized to maximize odor control while at the same time enhancing 
solids removal performance at the PLWTP. The result of this program is that the PLWTP 
continues to achieve a high level of solids removal. Brief descriptions of primary Metro System 
facilities are presented below. 

  



March 2022 Discharge Overview and 
Part 1 Basis of Application 
  

 
City of San Diego    Part 1-9        NPDES Permit and 
Public Utilities Department            301(h) Application 

Figure 1: Metro System Facilities 

 

 



March 2022 Discharge Overview and 
Part 1 Basis of Application 
  

 
City of San Diego    Part 1-10        NPDES Permit and 
Public Utilities Department            301(h) Application 

North City Water Reclamation Plant 

The 30-mgd NCWRP develops recycled water for delivery to customers in the North City 
region. Excess NCWRP treated wastewater is returned to the system for transport to the 
PLWTP. Waste solids are directed to the MBC for digestion and dewatering. 

Metropolitan Biosolids Center 

MBC digests and dewaters waste biosolids from the NCWRP and dewaters digested biosolids 
received from the PLWTP. 

South Bay Water Reclamation Plant and South Bay Ocean Outfall 

The 15-mgd SBWRP produces recycled water for customers within the South Bay region. 
Excess SBWRP treated wastewater is directed to the SBOO. Waste solids are directed to the 
PLWTP through the South Metro Interceptor and Pump Stations 1 and 2. Discharges of 
wastewater are regulated by a separate NPDES Permit, Order No. R9-2021-0011. Recycled 
water at the SBWRP is regulated by Waste Discharge Requirements contained within the 
SBWRP’s Master Recycling Permit, Order No R9-2021-0015. Both renewed permits were 
adopted by the Regional Board in 2021. 

The SBOO discharges wastewater approximately 3.5 miles off the coast of the International 
Border at a depth of approximately 95 feet. 

Pump Stations 1 and 2 

Pump Station 1 conveys wastewater from the southern portion of the Metro System through 
the South Metro Interceptor to Pump Station 2. Pump Station 2 conveys Metro System 
wastewater to the PLWTP. Pump Station 2 also provides initial screening and chemical 
addition. 

Point Loma Wastewater Treatment Plant 

The PLWTP is the terminal treatment facility in the Metro System. The PLWTP provides 240 
mgd of chemically enhanced primary treatment capacity.  Treatment processes include: 

 screening 
 grit removal 
 chemically enhanced primary treatment to achieve at least 80% removal of influent 

suspended solids 
 partial disinfection using sodium hypochlorite 
 final screening 

Point Loma Ocean Outfall 

Treated wastewater from the PLWTP is discharged to the PLOO. The PLOO discharges 
wastewater approximately 4.5 statute miles off the coast of Point Loma at an average discharge 
depth of 310 feet. The PLOO diffuser system includes two diffuser legs each 2,496 feet long 
and 416 ports - 208 ports per each diffuser leg. The City employs a comprehensive discharge 
program to protect Point Loma receiving waters. This comprehensive program includes: 



March 2022 Discharge Overview and 
Part 1 Basis of Application 
  

 
City of San Diego    Part 1-11        NPDES Permit and 
Public Utilities Department            301(h) Application 

 an industrial and non-industrial toxics control program (Urban Area Pretreatment 
Program) to prevent harmful constituents from entering the sewer system 

 development and marketing of recycled water supplies at the 30-mgd NCWRP to lessen 
solids loads directed to the PLWTP and to reduce the amount of wastewater discharged 
to the ocean 

 development and marketing of recycled water supplies at the 15-mgd SBWRP to lessen 
PLWTP hydraulic loads and to reduce the amount of wastewater discharged to the ocean 

 chemically enhanced primary treatment at the PLWTP to achieve a minimum of 80% 
removal (system-wide) of TSS and 58% removal (system-wide) of BOD, 

 comprehensive monitoring to assess PLWTP influent and effluent quality 
 discharge to the ocean through a highly efficient ocean outfall that achieves a high 

initial dilution, discharges the wastewater far offshore (beyond the three nautical mile 
limit of State of California waters), and discharges the wastewater at a sufficient depth 
to trap the waste plume below the surface 

 comprehensive monitoring of ocean receiving waters, sediments, fish, and benthic 
species 

Figure 2: Flow Schematic of Metro System Operations 

 



March 2022 Discharge Overview and 
Part 1 Basis of Application 
  

 
City of San Diego    Part 1-12        NPDES Permit and 
Public Utilities Department            301(h) Application 

IMPLEMENTATION OF PURE WATER SAN DIEGO PHASE 1 

Phase 1 of the Pure Water San Diego Program (North City Pure Water Project) is currently 
under construction with initiation of full operation anticipated by December 27, 2027. The 
NCWRP is permitted by Waste Discharge requirements contained in Order No. R9-2015-0091, 
adopted by the Regional Board on December 16, 2015. This permit will be updated in the future 
to accommodate the additional flows required to support the NCPWF as well as the recycled 
water customers. Discharge to Miramar Reservoir from the NCPWF is regulated by Order No. 
R9-2020-0001, as amended by  R9-2020-0183, (NPDES CA0109398) adopted by the Regional 
Board on May 13, 2020 and amended on August 12, 2020. 

The specific projects to be completed to implement Phase 1 include: 

 NCWRP expansion of existing facilities nearly doubles the amount of recycled water 
produced to meet the needs of the NCPWF and the Recycled Water system 

 Morena Pump Station: to pump additional wastewater to the NCWRP expansion 
 Two 10.5-mile pipelines from the Morena Pump Station to the NCWRP expansion 

o A 48-inch pipeline to convey wastewater to the NCWRP 
o A 36-inch pipeline to convey residuals from the NCWRP to the sewer 

 Improvements to MBC to handle the increased biosolids 
 NCPWF - Advanced treatment processes to produce purified water, including: 

o Ozonation 
o Biological Activated Carbon Filtration 
o Membrane Filtration 
o Reverse osmosis 
o UV Disinfection and Advanced Oxidation 

 Pure Water pipeline, 8 miles, to Miramar Reservoir 
 Dechlorination facilities at Miramar Reservoir 
 Underwater discharge pipe within the Reservoir 
 Miramar Reservoir pump station upgrades 

PURE WATER INTERFACE WITH THE PLWTP 

As indicated in Figure 2, the northern area water reclamation activities remove flow that is 
normally influent to the PLWTP. Historically, a small return stream of dewatering and 
thickening centrate from biosolids processing at MBC, as well as excess secondary effluent 
from the NCWRP have been returned to the sewer and co-mingled with wastewater influent 
to the PLWTP. With the implementation of Pure Water Phase 1 these return streams will also 
include reverse osmosis brine generated at the NCPWF. 

San Diego has operated the North City Demonstration Pure Water Facility (NCDPWF) for nearly 
10 years, helping to collect data for the design of the Phase 1 facilities and to define regulatory 
requirements. The NCDPWF has also provided an understanding of the potential 
characteristics of the treatment process efficiencies, return stream characteristics and how 
this upstream advanced treatment will improve the PLWTP discharge. A detailed discussion of 
the interface between Pure Water Phase 1 and the PLWTP is presented in Appendix B. 



March 2022 Discharge Overview and 
Part 1 Basis of Application 
  

 
City of San Diego    Part 1-13        NPDES Permit and 
Public Utilities Department            301(h) Application 

A comprehensive model has been developed to estimate flow and TSS reductions that will occur 
in the PLWTP discharge as a result of upstream diversions to the reclamation activities. Table 
3 presents the reduction in the PLWTP discharge flow and Figure 3 presents TSS mass emission 
reductions, including demonstrating compliance with the limits established in the proposed 
OPRA II legislation. 

Table 3: 
Flow Reductions in PLWTP Discharge* 

Phase/Year 

Pt. Loma discharge 
without Pure Water 

(mgd) 

Pt. Loma Discharge 
with Pure Water 

(mgd) 

Reduction in Flow 

mgd percent 

Phase 1: 2028 159 129 30 19% 

Phase 2: 2036 166 82 84 50% 
*Flow estimates based on conservative facilities planning projections and may overstate what is actually observed. 

Figure 3: PLWTP Discharge of TSS 

 
*TSS Mass Emission Limits per the OPRA II legislation 

-12,000 mt/yr upon enactment 
-11,500 mt/yr commencing 12/31/2025 
-9,942 mt/yr commencing12/31/2027 

Note: These planning projections are conservative and overstate what the actual values are likely to be. This method 
is used to ensure that planning for future system improvements are initiated such that adequate facilities are always 
in place to meet the wastewater system needs and regulatory requirements. 

9
8
5
3

9
9
4
4

1
0
,0
3
5

1
0
1
2
6

1
0
2
1
7

1
0
3
0
8

1
0
3
9
9

8
6
6
8

8
7
5
4

8
8
4
1

8
9
2
7

9
0
1
4

9
1
0
0

9
1
8
7

9
2
7
3

5
1
5
1

0

2000

4000

6000

8000

10000

12000

TS
S 
M
ET
R
IC
 T
O
N
S 
P
ER

 Y
EA

R

YEAR

Point Loma Discharge
Total Suspended Solids

(in Metric Tons/year)

12,000* 

11,500* 

9,942* 

P
h

as
e 

1:
 

30
 m

gd
 

on
li

n
e 

P
h

as
e 

2:
 

53
 m

gd
 

fo
r 

a 
to

ta
l 

of
 

8
3 

m
gd

 
on

li
n

e 



March 2022 Discharge Overview and 
Part 1 Basis of Application 
  

 
City of San Diego    Part 1-14        NPDES Permit and 
Public Utilities Department            301(h) Application 

The implementation of Pure Water San Diego demonstrates the City’s commitment to not only 
develop a local source of potable drinking water; but to also reverse the historical methodology 
of disposing of treated wastewater into the ocean. 

BASIS OF THE APPLICATION 

This application for renewal of 301(h)/301(J)(5) requirements is submitted on the basis of a 
"current discharge", as defined in Title 40, Section 125.58 of the Code of Federal Regulations (40 
CFR 125.58). However, as described in this document the current discharge described herein 
will become significantly improved by the implementation of Pure Water Phase 1 that will 
occur during the effective period of the renewed permit (see Implementation of Pure Water 
Phase 1, including Table 3 and Figure 3). 

The application will demonstrate compliance with the requirements of 301(h) and 301(J)(5). 

It will also demonstrate compliance with the provisions of OPRA II should it be enacted prior 
to the final action on the renewed permit. 

PROPOSED TOTAL SUSPENDED SOLIDS MASS EMISSION RATES 

Table 4 presents the proposed permitted TSS mass emissions rates (MER) for the renewed 
NPDES CA0107409. 

Table 4: Proposed TSS MER rates  
(Expressed as mt/yr) 

Year of 
NPDES 
Permit 

Existing TSS MER 
Established in Order No. 

R9-2017-00071 
(effective October 1, 

2017) 

Proposed TSS MER 
Renewal of NPDES 

CA01074091, 2 

TSS MER 
Renewal of NPDES 

CA01074091,3 

To Be Effective Upon Enactment 
of OPRA II 

Year 1 12,000 11,999 11,500 
Commencing on 

December 31, 2025 Year 2 12,000 11,999 